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The following sample(s) was/were submitted and identified on behalf of the client as:
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Consignor ZHEJIANG Y.G.NONWOVEN FABRIC CO.,LTD.
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Consignor address No0.1168 Cangdong Road,Xincang,Pinghu,Jiaxing,Zhejiang,CHINA.
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Fiber Content/Material (A)100%PET
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Weight 25gsm
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Test Type Submitted (sample sent by client)
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Sample Receiving Date 2020-10-27
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Document Accordance Details please see test result page
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Tes\t/gonclusion This report only provides the test results and individual judgment, details please
see follow page.
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This test report refer only to the samples tested
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Rainer Lu (Account Executive)
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Test Results and Judgment
LR/ BE DRI EWIRFS Hl5E FE b BORER IREELE S
Testltem & Test method |Judgment| Sample Requirement Test Result
T A

Fiber content

FZ/T 01057.3-2007 & FZ/T

01057.4-2007
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100% %K i 412
100% Polyester
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Sample Photo
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*End of Report**
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